Vitillo
LEAKAGE TEST REPORT

R2TK KNAPHEIDE

LEAKAGE TEST
ISO 1402 : 2009

ITEMS :
1/4" - 3/8"-1/2"-5/8"-3/4"-1" R2TK (25C-P) KNAPHEIDE
FDG0404-FDGO606-FDGO808-FDG1010-FDG1212-FDG1616
B15C04-B15C06-B15C08-B15C10-B15C12-B15C16

1. 174" R2TK (25C-P) KNAPHEIDE : LEAKAGE TEST AT 1344 bar
2. 3/8" R2TK (25C-P) KNAPHEIDE : LEAKAGE TEST AT 1120 bar
3. 1/2” R2TK (25C-P) KNAPHEIDE : LEAKAGE TEST AT 980 bar
4. 5/8” R2TK (25C-P) KNAPHEIDE : LEAKAGE TEST AT 840 bar
5. 3/4" R2TK (25C-P) KNAPHEIDE : LEAKAGE TEST AT 784 bar
6. 1 R2TK (25C-P) KNAPHEIDE : LEAKAGE TEST AT 630 bar

DATE: 29/05/2017
TESTER: CQ3
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1. 1/4" R2TK (25C-P) KNAPHEIDE : LEAKAGE TEST AT 1344 bar

LEAKAGE TEST
1SO 1402 : 2009
HYDROSTATIC PRESSURE TEST - UNI EN ISO 1402

EN8572SC
Fitti
Hose Type Sample Ferrule Adltat"t]frss// WP Test
yP number C.D. P (bar/ psi) press. (TP) Test cycle
(mm) plugs
1/4" R2TK HOSE: 1344 bar. |
25C-p 1 B1SCO4L 15.85 FDGO4O4 | 480/6960 | 19493 psi | 1ST STEP) 5 minutes at (TP)
KNAPHEIDE ' ATMGO4 | FITTINGS: | (70%MIN | 2ND STEP) 0 BAR
450/6500 B.P) 3RD STEP) 5 minutes at (TP)

RESULTS

TEST COMPLETED WITHOUT LEAKAGES AT 1344 bar
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Technical Mansger: l}_

Date: TestN*
—
= witillo LEAKAGE TEST REPORT | 20e2007
e, 00000003
104545
|
Batch N*: 4Q 17 W4a4arF Hose Typa: 174" R2TK
Standard: ENB57 25C internal Ciameter (mm):
Elongation: Renforcemant Diameter (mm):
Test Flid: ANDEROL PS46 Cutside Diameter:
Customer: Nipple; FDGO404
Working Pressure (bar): 480 Ferrue: B1SC04
Note 1: LEAKAGE TEST 1344 bar Crimging Diametar: 1585
Note 2 KNAPHEIDE R2TK | Standard Burst Pressure (bar): 1920
Maximum Pressure Value = 1377.44 bar
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2. 3/8” R2TK (25C-P) KNAPHEIDE : LEAKAGE TEST AT 1120 bar

LEAKAGE TEST
I1SO 1402 : 2009
HYDROSTATIC PRESSURE TEST - UNI EN ISO 1402

EN8572SC
Fitti
Hose Type Sample Ferrule Adltat"t]frss// WP Test
yP number C.D. P (bar/ psi) press. (TP) Test cycle
(mm) plugs
3/8" R2TK HOSE: 1120 bar. .
25C-p 1 B1SC06 18.9 FDGO606 400/5800 16244 psi | 1ST STEP) 5 minutes at (TP)
KNAPHEIDE ' ATMGO6 | FITTINGS: | (70%MIN | 2ND STEP) 0 BAR
450/6500 B.P) 3RD STEP) 5 minutes at (TP)

TEST

RESULTS

TEST 2

TEST COMPLETED WITHOUT LEAKAGES AT 1120 bar
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) i Date: ' Test N*
<= wvinino LEAKAGE TEST REPORT —@'—m—i
\ Time: 00000008
I 1 11.32.15 |
Batch N 1Q 17 WOaF Hose Type: JE"R2TK
Standard: EN8572SC Internal Diameter (mm):
Elongation: Reinforcament Diamater (mm):
Test Fluid: ANDEROL PS45 Qutside Dismeater.
Custemer Nipple: FDG0S06
Werking Pressure (bar): 400 Ferrule: B1SC06
Note 1: LEAKAGE TEST 1120 bar Crimping Diameter: 189
Note 2: KNAPHEIDE R2TK Standard Burst Pressure (bas): 1800

Maximum Pressure Value = 113989 bar

PRESSURE CURVE
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3. 1/2” R2TK (25C-P) KNAPHEIDE : LEAKAGE TEST AT 980 bar
LEAKAGE TEST
1SO 1402 : 2009
HYDROSTATIC PRESSURE TEST - UNI EN ISO 1402

EN8572SC
Fittings/
HoseTvoe | 2™P | Foriie Adla "tlfrss/ WP Test
P number CD. P (bar/ psi) | Press: (TP) Test cycle
(mm) plugs
HOSE: 980 bar
1/2" R2TK _ .
25C-p 1 B15C08 232 FDG0808 350/5070 14213 psi | 1ST STEP) 5 minutes at (TP)
KNAPHEIDE ' ATMGO8 | FITTINGS: | (70%MIN | 2ND STEP) 0 BAR
415/6000 B.P) 3RD STEP) 5 minutes at (TP)

TEST RESULTS
TEST COMPLETED WITHOUT LEAKAGES AT 980 bar
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T Date ‘ TestN®
== wvinino LEAKAGE TEST REPORT } 28/ 5 2097
Koo 00000018
' { | 08.14 51
Balch N°- 4Q 16 W42F Hose Type: 112" R2TK
Standarg: ENBS7 28C Internal Diameter (mm):
Elongation: Reinforcament Diameter (mm):
Test Fiuid: ANDEROL PS46 Outside Diameter:
Customer: Nipple: FDGO80B
Working Pressure (bar): 360 Ferrule: B1SC08
Note 1: LEAKAGE TEST 980 bar Crimping Diamatar: 232
Note 2 KNAPHEIDE R2TK Standard Burst Pressure (bar): 1400
Maximum Pressure Vaiue = 1004 88 bar
PRESSURE CURVE
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4. 5/8” R2TK (25C-P) KNAPHEIDE : LEAKAGE TEST AT 840 bar

LEAKAGE TEST
I1SO 1402 : 2009

HYDROSTATIC PRESSURE TEST - UNI EN ISO 1402

EN8572SC
Fitti
Hose Type Sample Ferrule Adltat"t]frss// WP res
VP number C.D. P (bar/ psi) press. (TP) Test cycle
(mm) plugs
HOSE: 840 bar
"R2TK .
S/SSC—P ] B1SC10 26.9 FDG1010 300/4350 12183 psi 1ST STEP) 5 minutes at (TP)
KNAPHEIDE ' ATMG10 FITTINGS: (70% MIN | 2ND STEP) 0 BAR
350/5000 B.P.) 3RD STEP) 5 minutes at (TP)

TEST

RESULTS

TEST 4

TEST COMPLETED WITHOUT LEAKAGES AT 980 bar
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== witinlo

LEAKAGE TEST REPORT

rDm:

29/5/2017 |
Time:

1 1253.15

TestN*

00000023

Batch N*

Standard:

Elengation:

Tast Flud:

Customer:

Working Pressure (bar):

Note 1:

Note 2:

2Q 16 W15F

Hose Type:

EN 857 25C Intarnal Diameter (mm):
Reinforcement Diameter (mm):
ANDEROL PS46 Outside Diavneter:
Nipple:

300 Ferrula:
LEAKAGE TEST 840 bar Crimping Diamater-

KNAPHEIDE R2TK

Standard Burst Pressure (bar):

58" R2TK

FDG1010

B1SC10

260
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5. 3/4" R2TK (25C-P) KNAPHEIDE : LEAKAGE TEST AT 784 bar
LEAKAGE TEST
1SO 1402 : 2009
HYDROSTATIC PRESSURE TEST - UNI EN ISO 1402

EN8572SC
Fitti
Hose Type Sample Ferrule Adltat"t]frss// L Test
yP number C.D. P (bar/ psi) press. (TP) Test cycle
(mm) plugs
HOSE: 784 bar
3/4 " R2TK .
25C-p 1 B1SC12 305 FDG1212 280/4061 11371 psi 1ST STEP) 5 minutes at (TP)
' ATMG12 FITTINGS: (70% MIN | 2ND STEP) 0 BAR
KNAPHEIDE .
350/5000 B.P.) 3RD STEP) 5 minutes at (TP)

TEST RESULTS

TEST5 TEST COMPLETED WITHOUT LEAKAGES AT 784 bar
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l Date Toat
== witino LEAKAGE TEST REPORT 26l 217
e 00000021
1 17.57.05 1

Batch N°: 3Q 15 W36F Hose Type: 304" R2TK

Standard: EN 887 2SC | Intarnal Diameter (mm):

Elongation: Reinfarcement Diameter (mm):

Test Fluid: ANDEROL PS46 Qutside Diamater.

Customer; Nippie: FDG1212

Working Pressure (bar): 280 Femule: B818C12

Natz 1: LEAKAGE TEST 784 bar Crimping Diameter 205

Note 2. KNAPHEIDE R2TK Standard Burst Pressure (bar) 1120

Maximum Pressure Value = 830,57 bar

PRESSURE CURVE
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6. 1“ R2TK (25C-P) KNAPHEIDE : LEAKAGE TEST AT 630 bar
LEAKAGE TEST
1SO 1402 : 2009
HYDROSTATIC PRESSURE TEST - UNI EN ISO 1402

EN8572SC
Fittings/
Hose Type Sample Ferrule Adla "t‘erS/ WP by
VP number C.D. P (bar/ psi) | Press- (TP) Test cycle
(mm) plugs
HOSE: 630 bar
1" R2TK 25C- ] B1SC16 378 FDG1616 225/3263 9137 psi | 1STSTEP) 5 minutes at (TP)
P KNAPHEIDE ' ATMG16 FITTINGS: (70%MIN | 2ND STEP) 0 BAR
280/4000 B.P.) 3RD STEP) 5 minutes at (TP)

TEST RESULTS
TEST 6 TEST COMPLETED WITHOUT LEAKAGES AT 630 bar

12



£ vitillo

l Date: TestN*
== wvininoc LEAKAGE TEST REPORT s

Time: 00000022
10.23.42

Batch N°: 3Q 16 WagF Hosa Type: 1" R2TK

Standard: EN 857 25C Intemal Diameter (mm)

Elongation; Reinforcement Diamater (mm):

Test Fluid; ANDEROL PS46 Qutside Diamater:

Customer; Nipple: FDG1616

Working Pressure (bar); 225 Ferrue. B1SC16

Note 1: LEAKAGE TEST 620 bar Crimping Diameter: 378

Note 2: KNAPHEIDE R2TK Standard Burs! Pressure (bar)  $00

Maximum Pressure Value = 707 52 bar
PRESSURE CURVE
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SUMMARY

LEAKAGE TEST
I1SO 1402 : 2009

15T STEP) 5 minutes at (TP)

2"PSTEP) O bar

3RP STEP) 5 minutes at (TP)

Adaptors/
TEST Hose Type Nipple Ferrule ptor Test pressure Results
Plugs
(TP)
174" R2TK 25C-P 1344 b POSITIVE
- ar
1 FDGOL404 B1SCO4 ATMGOL TEST COMPLETED
KNAPHEIDE G040 >C0 GO 19493 psi
WITHOUT LEAKAGE
3/8" R2TK 25C-P 1120 bar POSITIVE
B1 ATM TEST COMPLETED
2 NAPHEIDE FDGO606 SC06 GO6 1626 psi ST CO
WITHOUT LEAKAGE
1/2" R2TK 25C-P 980 ba POSITIVE
- r
3 KNAPHEIDE FDGO808 B15C08 ATMGOS 16213 psi TEST COMPLETED
WITHOUT LEAKAGE
POSITIVE
5/8" R2TK 2SC-P 840 bar
4 FDG101 B1SC1 ATMG1 TEST COMPLETED
KNAPHEIDE G1010 >C10 G10 12183 psi sTco
WITHOUT LEAKAGE
3/4" R2TK 25C-P 784 ba POSITIVE
- r
TEST COMPLETED
5 KNAPHEIDE FDG1212 B1SC12 ATMG12 11371 psi ST CO
WITHOUT LEAKAGE
1" R2TK 25C-P 630 ba POSITIVE
- r
6 KNAPHEIDE FDG1616 B1SC16 ATMG16 9137 psi TEST COMPLETED

WITHOUT LEAKAGE
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